
RP400
Spare parts list

2026-03-02



9

8 

13

12

5

6
7

11
10

3
4

2

1

RP 400
GROUND PLATE AND ECCENTRIC ELEMENT INSTALLATION



REF. PART NO. REMARK QTY. KIT
1 594646601 1
2 594323201 4
3 595036701 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 4
4 595035801 NUT, M16 A3K 4
5 594164401 BELT GUARD 1
6 595036601 WASHER, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5
7 594117901 SCREW, M8 x 20 mm 8.8 A2K 5
8 595113001 WASHER 10
9 594836901 SCREW, M12x180, 12.9, Geomet 10

10 595047801 GASKET 1
11 595742703 PLUG 1
12 594753001 FLANGE 1
13 594164501 PROTECTION 1



3

12

17
16

30 31
32

33

34
35

36
37

38
39

40
4

11
22

19 20
22

7
8

18

11
4 25

26

24
23

1

16
17

16
17

29
28

411
7

109

21

10
11

56

17
16

14

15

2

27

13

4

8

RP 400
ECCENTRIC ELEMENT



REF. PART NO. REMARK QTY. KIT
1 596654701 HOUSING 1
2 594435001 COVER 1
3 594430601 Complete 1
4 595037201 RING 4
5 594547401 SEALING 1
6 594435101 COVER 1
7 594492201 ECCENTRIC WEIGHT 4
8 595034701 SCREW 8
9 594432001 GEAR 1
10 594124801 CIRCLIP, (CIRCLIP 60x2 DIN471 SS1581) 2
11 594546901 ROLLER BEARING 4
12 594547001 KEY 1
13 594429601 PULLEY 1
14 594321601 WASHER 1
15 594118401 SCREW HEX. HEAD M10x20 FZB ISO4017 DIN933 1
16 595036501 PLANE WASHER Ø6.4x12x1.6 16
17 595109801 SCREW, M6x20 8.8 DIN931 16
18 594644201 SHAFT 1
19 594322201 PIN 1
20 594644701 GEAR 1
21 594323001 KEY 1
22 594547601 BALL BEARING 2
23 595037401 CIRCLIP for shaft 1
24 594322801 STOP 1
25 594322901 SCREW 1
26 594547801 SPRING 1
27 594435201 COVER 1
28 595047801 GASKET 1
29 595742703 PLUG, M16X1,5 HEX HD STD 122 1
30 594642901 HYDRAULIC CYLINDER 1
31 594332201 SEALING 1
32 594183001 PISTON ROD 1
33 594643001 CAP 1
34 595031101 PIN 1
35 594266401 RING SNAP 1
36 594647501 BALL BEARING 1
37 595353301 RING Snap 1
38 594647601 BALL BEARING Thrust) 1
39 594647701 SPRING WASHER 1
40 594643401 PISTON 1



8

7

6

3

2

4
2

5
2

2
5

16
15

12
17

13

12

9

10
8

13

12

1

11

14

12

RP 400
ENGINE PLATE



REF. PART NO. REMARK QTY. KIT
1 548727701 ENGINE PLATE, APT orange 1
2 595036701 WASHER, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 8
3 595070501 SCREW, M16 x 75 mm 10.9 GEOMET® 2
4 595112201 NUT, M16x2,00, -5, A3K 2
5 595035801 NUT,M16x2,00, -8, A3K 4
6 594324001 BLOCK, Rubber block 1
7 594147401 BRACKET 1
8 595287101 SCREW, M8 x 55 mm 8.8 A2K 3
9 594455201 HOSE 1

10 595036601 WASHER, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
11 594143001 STRAP 2
12 594124001 WASHER, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 4
13 595345201 BOLT, M8 x 20 mm 8.8 A2K 2
14 595345301 SCREW, M12x025H, 8.8, A3K 1
15 595066801 WASHER, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 1
16 595351801 NUT, M12x1,75, -8, A3K 1
17 595110301 SCREW, M12 x 35 mm 8.8 A3K 1



5

4

1

8

9

10
11

10
11

6

5
6

3

13
14

2

9

7

6

5
6

6
5

12
5

15
14

9

RP 400
FRAME AND HOODS



REF. PART NO. REMARK QTY. KIT
1 548727801 FRAME, APT orange 1
2 594446801 HINGE 2
3 594534901 SCREW, M6 x 16 mm A2-70 8
4 594491801 COVER 1
5 594535101 WASHER, 6 x 18 x 2 mm, 0.24 x 0.71 x 0.08 in. 300 HV 12
6 595067701 SCREW, M06X12 12
7 594192001 LATCH 2
8 594491901 COVER 1
9 595110801 SCREW, M4 x 16 mm 8.8 A2K 8
10 595113201 WASHER, M04 4,3x9x0,8 200-300 HV 4
11 595069201 LOCK NUT, M4 CL6 DIN 985 4
12 594191601 STOP 2
13 594838401 SCREW, M12 x 45 mm 12.9 GEOMET® 4
14 595112801 WASHER, 13 x 30 x 4 mm, 0.51 x 1.18 x  0.16 in. 300 HV 8
15 594548601 NUT, M12 4



18

17

6

76

7

20
19

21

22

12
11

13 25

10

16

24
23

26

27

28

32

33 31

3

31
29 30

45

8

9

15
14

2

1

RP 400
ENGINE INSTALLATION



REF. PART NO. REMARK QTY. KIT
1 595348101 SOCKET HEX, M06x025H, 8.8, A2K 2
2 595036501 PLANE WASHER, 6.4x12x1.6 2
3 594331001 CLIP, RYW E16-18 2
4 595064001 SCREW, M04x10, A2K 6
5 594491701 EXHAUST PIPE 1
6 595054601 SCREW CAP, M10-1,5X40 8.8 4
7 594747401 WASHER PLAIN, 10.5x22x2 4
8 595177901 ENGINE, HONDA GX390UT2-SW-A4-SD 1
9 595037501 CLAMP, 08.0  6.4  15.0 2
10 595503201 GUARD Belt, inner 1
11 595036601 WASHER, 8 din 125b zn 4
12 594117901 SCREW, M6S 8x20 FZB 8.8 4
13 595213001 SPACER, EN 10083-1 C45E STD324 1
14 595193901 WASHER, 8,4x34x4,0 300HV 1
15 595033401 SCREW, M6S M8x25 FZB 1
16 594193801 BELT COVER 1
17 595036601 WASHER, 8 din 125b zn 4
18 594117901 SCREW, M6S 8x20 FZB 8.8 4
19 594535201 WASHER, A2-70 1
20 598746501 M08x25, A2-70, Black 1
21 594491101 PROTECTION Rubber 1
22 594527101 BALL JOINT, DIN 71803 - 6.8 zinc plated 1
23 595035701 NUT Hexagon, M8 din 934-8 1
24 595287501 HEXAGON NUT, М6, fzb 1
25 594651301 V-BELT, SPAX / 1000 2
26 595887601 HEXAGON HEAD SCREW, M12X70 CL8.8 DIN 931 1
27 595112801 WASHER, M12 13,0x30x4,0 300 HV 1
28 595177701 HOLDER 1
29 594522901 CONNECTOR 1
30 595186001 ADAPTER 1
31 594991101 CLAMP, Worm Drive Hose Clip W2 12-22/9 2
32 594147801 HOSE Rubber 1
33 594147301 PLUG 1



RP 400
ENGINE - HONDA GX390UT2-SW-A4-SD

8

1

5

2

9

14

10
13

7



REF. PART NO. REMARK QTY. KIT
1 595359201 STARTER ASSY, REF. 28400-Z5T-003ZA 1
2 594760601 GASKET, For oil drain plug HONDA REF. 94109-12000 2
5 595374201 CAP, HONDA REF. 15625-Z0T-800 1
7 594760301 GASKET, HONDA REF. 12391-ZE2-020 1
8 595191101 SUPPORT, HONDA REF.28444-ZE2-W01 1
9 595131201 GASKET, (for Muffler) HONDA REF. 18381-ZE2-W10 1
10 595051301 SPARK PLUG, HONDA REF. 98079-56846 1
13 594204001 SPARK PLUG, HONDA REF. 98079-56876 1
14 595049401 GROMMET, AIR CLEANER, HONDA REF. 17232-891-000 1



13

15

2

16

1212
13

17
3

20
19

18

3
14

4
3

3
4

13
1222

23

11

21

1

6

9

8

7

10

7

8

5

RP 400
HANDLE



REF. PART NO. REMARK QTY. KIT
1 548727901 HANDLE 3382040387 - APT Black 1
2 594147501 ABSORBER 4
3 594747401 WASHER, 10.5 x 22 x 2 mm, 0.41 ,0.87 x 0.08 in. 300 HV 11
4 594118301 CAP, M10 x 14 mm 8.8 A3K 8
5 548728001 BRACKET is 3382040372 - APT Black 1
6 594527201 ABSORBER 1
7 595036701 WASHER, 17 x 30 x 3 mm, 0.70 x 1.18 x  0.12 in. 300 HV 2
8 595112201 NUT , M16 A3K 2
9 594492401 STUD 2
10 594527201 SCREW 1
11 594648601 COVER 1
12 595036601 WASHER, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 12
13 595110101 SCREW, M8 x 16 mm 8.8 A2K 12
14 595029401 NUT, M10 A3K 1
15 594462701 ABSORBER 1
16 594434101 HOOK 1
17 594118401 SCREW, M10 x 20 mm 8.8 A3K 1
18 595033201 SCREW 1
19 595036501 PLANE WASHER, 6.4 x 12 x 1.5 mm, 0.25 x  6.4 x 12 x 1.5 mm, 0.25 x 1
20 595037501 CLAMP 1
21 594647101 COVER 1
22 594535701 SCREW, M5 x 14 A2-70 4
23 595352401 NUT FLANGED, M5 A2K 4



67

8

4

2

3

3
9

1

5

RP 400
THROTTLE CONTROL



REF. PART NO. REMARK QTY. KIT
1 594646201 THROTTLE CONTROL, Complete 1
2 594490701 LEVER 1 1
3 594646301 CABLE 1 1
4 594747101 SCREW, M5 x 30 mm A2-70 4
5 594645101 BRACKET 1
6 595034201 SCREW, M6 x 16 mm 8.8 A2K 1
7 595036501 PLAIN WASHER, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
8 595112601 NUT, M6 x 1 mm A2K 1
9 594646901 HOLDER 1



RP 400
HYDRAULIC SYSTEM

44
43

45

48
46

36
39

34

31

35
37

29 
42

30

47
46

50

51

49

50

5116

17

12
13
14
15

10

11

5
6

9

7

4

3
8

28

27

18

25

20

21
23

19

22
24

38

35
48

26

1

32



REF. PART NO. REMARK QTY. KIT
1 594426301 HYDRAULIC TANK, Complete 1
3 594445501 AIR FILTER 1 1
4 594445401 FILTER HOLDER 1 1
5 594838801 SCREW, K50 x 12 mm Type KX-PT 2 1
6 594443101 COVER, With dipstick 1 1
9 594123401 WASHER, 8,4x22x3 1 1
7 595033401 SCREW, M8x25 mm 8.8 A2K 1 1
8 595047301 O-RING 1 1

10 594118501 BOLT 4
11 594747401 WASHER, 10.5 x 22 x 2 mm, 0.41-0.87 x 0.08 in. 300 HV 4
12 595052101 RING, Reducer 1
13 595053301 RING, Seal 1
14 594453901 HOSE CONNECTOR 1
15 595160701 CLAMP 1
16 594453301 NIPPLE 1
17 536888001 CLAMP 1
18 594430801 HYDRAULIC HOSE 1
19 595348001 SCREW, M6 x 20 mm 8.8 A2K 2
20 594324301 PROTECTIVE COVER 1
21 594455301 PUMP 1
22 594523701 ELBOW 1
23 595063301 ELBOW 1
24 594548901 GEAR 1
25 594614001 HYDRAULIC HOSE 1
26 594487601 HYDRAULIC HOSE 1
27 594614101 HYDRAULIC HOSE 1
28 595063301 ELBOW 1
29 594518601 ADAPTOR 3
30 595112601 NUT, M6 x 1 mm A2K 2
31 594333201 VALVE 1
32 595036001 LOCK NUT, M6 - 8 FZB 2
34 594209001 SCREW 2
35 594209101 WASHER, ISO 4014 M6x50 8.8 BZn 4
36 594208701 PIN 1
37 594208601 LEVER 1
38 594208901 COVER 1
39 594208801 LEVER 1
42 594209601 NIPPLE 1
43 595036501 WASHER, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
44 595055801 SCREW  Cap, M6-1X50 8.8 2
45 594642601 CONTROL LEVER 1
46 595036601 WASHER, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5
47 595033401 SCREW, M8 x 25 mm 8.8 A2K 1
48 595287101 SCREW, M8 x 50 mm 8.8 A2K 4
49 595036601 WASHER, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 2
50 594324001 BLOCK, Rubber block 2



51 594147401 BRACKET 2



2

6

4
3

3
4

5

1

RP 400
BELT TIGHTENER



REF. PART NO. REMARK QTY. KIT
1 595465001 BELT TIGHTENER, Complete 1
2 594440101 DRIVE BELT 1 1
3 594259101 BALL BEARING 2 1
4 595046101 SNAP RING 2 1
5 594491001 SHAFT 1 1
6 595045501 SNAP RING 1 1



10

11

12

1

9

11

9

3

2

8

7

8

13
5

3

4

6

12

RP 400
CLUTCH



REF. PART NO. REMARK QTY. KIT
1 594645701 CLUTCH, Complete 1
2 594657901 PULLEY 1 1
3 594607601 BALL BEARING 2 1
4 595193001 RING 1 1
5 594557501 RETAINER RING 1 1
6 595193101 SHIM 2 1
7 595505201 HUB 1 1
8 594607801 WEIGHT 2 1
9 594295501 CLUTCH 2 1
10 594657701 SPRING 4 1
11 594607901 COVER 2 1
12 594608001 RING 2 1
13 595193201 SHIM 1 1



RP 400
START UP KIT

1

6

3

2

5

4



REF. PART NO. REMARK QTY. KIT
1 595132701 START UP KIT, 12 months / 500 hours kit 1
2 595384201 SERVICE KIT 1 1
3 594445501 AIR FILTER 1 1,2
4 594651301 V-BELT 2 1,2
5 594198101 AIR FILTER 1 1,2
6 594198101 AIR FILTER 1 1



RP 400
12 MONTHS / 500 HOURS SERVICE KIT

1

2

4

3



REF. PART NO. REMARK QTY. KIT
1 595384201 SERVICE KIT, 12 months / 500 hours service kit - Honda 1
2 594445501 AIR FILTER 1 1
3 594651301 V-BELT 1 1
4 594198101 AIR FILTER 1 1



RP 400
SHOCK ABSORBER REPAIR KIT

1

7

11

4

2

3

5

6

98
10 12



REF. PART NO. REMARK QTY. KIT
1 594196301 REPAIR KIT, Shock absorber repair kit 1
2 594323201 ABSORBER 4 1
3 595035801 NUT 8 1
4 595036701 WASHER 4 1
5 594147501 ABSORBER 4 1
6 594118301 CAP 8 1
7 594747401 WASHER 10 1
8 594527301 ABSORBER 1 1
9 594527201 ABSORBER 1 1
10 595112201 HEXAGON NUT 2 1
11 594462701 ABSORBER 1 1
12 594118401 SCREW 1 1



RP 400
ECCENTRIC ELEMENT REPAIR KIT

2

8

64
5

3

1



REF. PART NO. REMARK QTY. KIT
1 594196801 REPAIR KIT, Eccentric element repair kit 1
2 594547401 SEALING 1 1
3 594546901 ROLLER BEARING 4 1
4 595036501 PLANE WASHER 16 1
5 595109801 SCREW 16 1
6 595047801 WASHER 1 1
7 594547601 BALL BEARING 2 1



RP 400
FORWARD AND REVERSE PISTON REPAIR KIT

5
6

7 82
4

9
10

11

1



REF. PART NO. REMARK QTY. KIT
1 594196601 REPAIR KIT Forw Rev Piston LG 400, LG 500 1
2 594332201 SEALING 1 1
4 594266401 SNAP RING 1 1
5 594647501 BALL BEARING THRUST 1 1
6 595353301 SNAP RING 1 1
7 594647601 BALL BEARING THRUST 1 1
8 594647701 SPRING WASHER 1 1
9 595031101 SPRING PIN 1 1
10 595036501 PLANE WASHER, 6.4x12x1.6 4 1
11 595109801 SCREW, M6x20 8.8 DIN931 4 1



14 15

RP 400
DECALS

1 3

4 5

6 7 8

9 10

11

12 13

2



REF. PART NO. REMARK QTY. KIT
1 594660901 LABEL Lifting Point 1
2 597875301 DECAL NOISE LEVEL 107dB 1
3 594869701 Label Safety, Read instruction 1
4 594536401 Warning, Crushing, 84x44 mm 1
5 595512801 LABEL Hydraulic Oil Level 1
6 594660601 LABEL Safety, Lock Handle 1
7 594660801 ROTATING PARTS, DECAL 30x30 mm 1
8 594659601 PROTECTION,DECAL 75x30 mm CTO 1
9 594660201 FUEL DECAL GASOLINE 1

10 595871701 PROB65 DECAL 1
11 596460601 Patron logo 1
12 596469501 Patron logo 1
13 596469701 LABEL RP400 APT 186x44 mm 2
14 594660501 LABEL Throttle Control Non EPA 1
15 594660701 OPERATOR PANEL 60x30 mm 1


	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1
	Sheet1



